For Serial Nos.
440,000 & Higher

aAle

MFG. CO. INC.

PARTS MANUAL

AIR-COOLED MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)
Model No.

Date Purchased

Serial No.

Part No. 103-4693 Rev. C




EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

EXMARK PARTS PLus®

3. If distributor does not have the part(s) in stock to satisfy )
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Dotz LI €T (o 10 | o PP 23-24
Electrical Diagrams........ccoovvviiiiiiiiiieeieee e 27-28
Electrical GroupS .....coovvviieeeee e 25-26
Electrical Logic SchematiCS............cceviiviiiiiiiiiincecei, 29-30
ENngine DecKk Group ....cccvviiiiiiieiii e 20
Front Frame GroUpP .........ooveuiiiiiiieiee e 9-10
FUEI GroUP ..o 13-14
HydrauliCS GroUP.....cooviiiieeiie e 21-22
Main Frame GrOUP ....cccuuveiiiiiiiiie e 11-12
MoOtion CONtrol GrOUP .....uviveeiieeieie e 17
Park Brake Group......cccuiveiiiiniiiiineeee e 15-16
Parts PIUS Program ..........coouiiiiiiii i 1
YA B = Tod (g €10 11 o PP 3-4
60" DECK GrOUP «.vvneiiiiieeeeii e 5-6
72" DECK GIOUP covvuiiiiii ettt 7-8



52" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3183 Asm, Deck (103-3026-01) W/Decals...... 1 38 | 3217-11 Nut, 5/8-11 HEX ...oceveririieiiiiiercnieeeee 2
2 | 3256-24 Washer, 3/8 SAE .......ccccovvviniiicieens 3 39 | 32128-37 Nut, 7/16-14 WhizlocK .........ccccovvevernrnnene 16

3+ | 103-2794 Sheave, Blade Drive 40 | 1-603805 Idler Pulley 5.06 O.D V......cccoeevvrvenrnene 1
4 | 1-513208 Washer, Spring Disk 41 | 1-633366 Belt, Blade Drive 52" Deck .1
5 | 1-303334 Washer, 5/16 Spring Disk 42 | 1-633447 ChaiN....ceieiiiee e 4
6 | 32128-20 Nut, 5/16-18 WhizlocK...........cccecverrrnns 8 43 | 103-1898 Screw, 7/16-14 X 1 5/8 SP ...c.cevvveevennne. 8
7 | 1-602913-01 Baffle Widmt, Discharge ...........ccccceeenee 1 44M | 103-3505 Seal, Double, Lip.......cccoevviveeeriieiinieeene 1
8 | 322-2 Screw, 5/16-18 x 5/8 45% | 103-3200 Cutter Housing Complete ...........cccceee.... 3

9% | 1-603299 Roller, Antiscalp................. 46+ | 103-3182 Sheave, Jackshatft.........

10 | 3290-357 Nut, 3/8-16 Whizlock 47 | 103-2535 Spacer, Guard Bottom

11 | 1-373034 Washer, PiVOt .........cccoceiiiiiiiiicneens 8 48 | 323-6 Screw, 3/8-16 X L ..oeivveeiriiieieeec 4
12 | 1-603602 Bushing, RollEr ...........ccccoieiiniiiciiens 6 49 | 103-1072-01 Strut WIdmt, Deck .........ccccvrverinrenene. 2
13 | 98-5975 Washer, 3/8 Spring DisK ...........ccccceveeen. 13 50+ | 103-2785 SPINAIE ... 3

14@ | 98-5961 Screw, 3/8-16 X4 Gr8.....cccccevevevvrnnnenne. 6 51 | 1-633029 Spherical Rod ENd ........cccoovvvervinennne. 2
W | 98-5961 Screw, 3/8-16 X4 Gr8.....cccccevvevvrnneenne. 7 52 | 327-11 Screw, 5/8-11 X 5 .oveiviiiiiiieeee 2
15 | 103-5870-01 Chute, Discharge 52".........ccccceeeevinvnnnn. 1 53 | 3253-8 Lockwasher, 5/8 Reg.Spring.................. 2
16 | 322-5 Screw, 5/16-18 x 1 54 | 302-19 Zerk, 1/4-28 Straight...........c.......

17 | 3296-29 Nut, 5/16-18 Nyloc 55 | 1-632199-01 Pin WIdmt, Deck Strut

18 | 1-633357-01 Shield, Belt 52" .......ccceeoverireeiricecreens 2 56 | 3219-6 Nut, 5/8-18 HEX ....c.eevviriveiiiirciiiieienne 3
19 | 1-323385 Knob, Belt Shield...........cccecviniiicniinns 6 57 | 3217-46 Nut, HH 3/4-16 Heavy .........cccccceeverurnen. 3
20 | 1-322110 Belt Guide WIdML.........cccovevviniiicriienns 1 58 | 103-2982 Key, 1/4 X 3116 X 3/4....ccoevvivirinieennn 3
21 | 103-0862 Screw, 5/8-18x2 3/4 Gr 8... .3 59+ | 1-643393 Jackshaft..............

22 | 323-11 Screw, 3/8-16 X 2 1/4......ocvvcvirveiinne, 2 60 | 103-1081 Asm, Strut Long

23 | 1-303537 Stud, Belt Shield............ccccoviviiiiineenne. 2 614 | 103-1330 Guard, Bearing TOP......ccccvveeriieeinineenne 3
24 | 3256-3 Washer 5/16 Std Flat..........ccccoveevereennns 4 62 | 323-7 Screw, Hex Cap 3/8 x 1 1/4...........c....... 18
25 | 1-323417 Washer, Rubber ..........cccccoovviiiieeeciins 2 63+ | 103-2544 Asm, Jackshaft Housing W/Brgs............ 1
26 | 103-3330 Spring, EXteNsion ...........ccccocveeiiiieennn, 1 64 | 103-2802 Washer, Spring Disk 3/4........ccccceennee. 3
27 | 103-0865 Washer, Spring Disk ..........ccccoviiiininnen. 3 65 | 103-2528 Blade, Notched..........cccccvveiiiiiiiiiiiecns 3
28@ | 103-4681 Bearing, PiVOt .........ccovecviiiniiiicicneens 2 103-2508 Blade, LOW Lift......cccoiriiriiieinieeee 3
29% | 103-5693 Kit, Idler Arm (103-6528-01) ¢ | 103-2518 Blade, Mulching...........c.cooiiiiiiiinnnnan, 3

WIBEANNGS ..., 1 103-1578 Blade, Solid........ccoviririirierieens 3

30@ | 1-603044 Bushing, Idler Pivot.........ccccccccvvviveeeinnnes 1 66 | 103-3248 Asm, Jackshaft 52........cccccccevvivviineeenns 1
31 | 302-40 Zerk, 1/4-20 90°......cuveeeeiiiiieeee e 1 67+ | 103-2547 Housing W/Bearings.......cccccoevevvvveeeennnns 3

32@ | 3256-4 Washer, 3/8 Std Flat...........ccccoevveennnen. 3 68A | 103-3257 Asm, Deck Complete..........cccceevvveennnen. 1

B | 3256-4 Washer, 3/8 Std Flat 2 69H | 103-2916 Guard, Top .1
33 | 3296-39 Nut, 3/8-16 NYIOC........ccverirrinriiicrieeinns 19 70M | 103-5677

34@ | 323-13 Screw, 3/8-16 X 2 3/4......ocvecviiieiiie 1 71M | 103-3506

35 | 1-633109 Idler Pulley 6.00 Dia Flat..............c.cceueene 2 728 | 32120-10

36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock ...........cccoceeuee 1 73H | 103-3504

37 | 1-633456 Bushing, Idler 748 | 106-7159

Exmark red touch up spray paint - P/N 1-850337.

4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524.

%Kit 103-3168 includes antiscalp roller, bushing, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

*xHO X )

Complete deck assembly excludes items #39, #42, #43, and #60 and includes mule drive belt from page 18.
Complete cutter housing assembly also includes items #27 & #21.
This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher.
103-5693 kit includes components shown for S/N 465,000 and higher and services all serial numbers.




52" DECK GROUP

Install open end
of seal outward

SIN 465,000
& higher

positioned above large
sheave as shown.

SN 464,999
& lower

15

Torque to
75-80 ftdbs

4 ®\57 Torque to
1 140-145 ft-bs
64

:; Torque to
21 1154120 ft-lbs



60" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3184 Asm, Deck (103-3029-01) W/Decals...... 1 39 | 32128-37 Nut, 7/16-14 WhizlocK ...........cccceeeueenne. 16
2 | 3217-46 Nut, Hex 3/4-16 Heavy..........c.cceveernene 3 40 | 1-603805 Idler Pulley 5.06 O.D. V.......cocovveireennnn. 1
3 | 3256-24 Washer, 3/8 SAE ........ccccevivveniiiieenee 3 41 | 1-633127 Belt, Blade Drive 60" Deck..................... 1
4 | 1-513208 Washer, Spring DiSK...........ccccvveeeernnnne 42 | 1-633447 Chain.......eeiiiii e 4
5 | 1-303334 Washer, 5/16 Spring Disk 43 | 103-1898 Screw, 7/16-14 x 1 5/8 Sp ... 8
6 | 32128-20 Nut, 5/16-18 WhizlocK...........cccceeveerncne 44H | 103-3505 Seal, Double, Lip.....cccoiiriieniiiiicnnene 1
7 | 1-602913-01 Baffle Widmt, Discharge ...........ccccceeueee 1 45 | 3217-11 NUt, 5/8-11 HEX .ecoveeiiiiiiieeeeeiiieeeeeee 2
8 | 322-2 Screw, 5/16-18 X 5/8........ceeeeeiiiiiiiieeenn. 5 46 | 103-2802 Washer, Spring DisK...........cccccouueeeeennnne 3

9% | 1-603299 Roller, Antiscalp.......cccccvveeiiiiiiiiiieeeis 6 47% | 103-3200 Cutter Housing Complete ...................... 3
10 | 3290-357 Nut, 3/8-16 WhizlocK............ccccvvvviernens 8 48 | 323-6 Screw. 3/8-16 X 1 ..ccvvevieiriieiieiciecnnene 4
11 | 1-373034 Washer, PiVOt ..., 8 49 | 103-1072-01 Strut Widmt, DecK ...........coccvvieriiieennnnn. 2
12 | 1-603602 Bushing, Roller .........ccccccoiiiiiis 6 50+ | 103-2794 Sheave, Blade Drive........cccccccoevniiinnnnnn. 3
13 | 98-5975 Washer, 3/8 Spring Disk ...........cccccceueee 13 51 | 1-633029 Spherical Rod End .........cccoeeeeiniiinnnen. 2

14@ | 98-5961 Screw, 3/8-16 X 4 Gr 8......ccvvvvveeneeannen. 6 52 | 327-11 Screw, 5/8-11 X 5 ..oocveiiiiieiiieieere 2
M | 98-5961 Screw, 3/8-16 X 4 Gr 8.....eveeeeiiiiiiieeeenn. 7 53 | 3253-8 Lockwasher,5/8 Reg.Spring................... 2
15 | 103-5830-01 Chute, Discharge 60" 54 | 302-19 Zerk, 1/4-28 Straight..............

16 | 322-5 Screw, 5/16-18 X L....cccvvieerveiirienieeeen, 55 | 1-632199-01 Pin Wldmt, Deck Strut
17 | 3296-29 Nut, 5/16-18 NYIOC ......ccoverrieniriiiieriienns 4 56 | 3219-6 Nut, 5/8-18 HEX ..oevverrieiiiiiecnc e 3
18 | 1-633084-01 Shield, Belt 60" .........cccccverveenieniierieenns 2 574 | 103-2785 SPINAIE ... 3
19 | 1-323385 Knob, Belt Shield.............cccocoiiniiiinnn. 6 584 | 103-3046 Sheave, Jackshaft Double..................... 1
20 | 1-322110 Belt Guide WIdMt.........c.covvveviiiiicnee 1 59 | 103-2982 Key, 1/4 X 3/16 X 3/4.....ccovvveiriiareene 3
21 | 103-0862 Screw, 5/8-18 X2 3/4 Gr8.......ccccccvenee. 3 60+ | 1-643393 Jackshaft........cocovvieiiiiiieiieecce 1
22 | 323-11 Screw, 3/8-16 x 2 1/4... 61+ | 103-1330 Guard, Bearing Top... .3
23 | 1-303537 Stud, Belt Shield..........ccccceeeeiiiiiieeen. 62+ | 103-2547 Housing W/Bearings........ccccoeecuvveeeeeenne 3
24 | 3256-3 Washer 5/16 Std Flat............ccccceeeeiinee 6 63 | 103-0865 Washer, Spring Disk 5/8..........ccccccceennee 3
25 | 1-323417 Washer, Rubber ...........ccccooiiis 2 64 | 103-2535 Spacer, Guard Bottom.............ccccvveeeeen. 4
26 | 103-3330 Spring, EXteNSsion .........ccccceeviiiiiiieeeeenn. 1 65 | 103-2530 Blade, Notched
27 | 322-6 Screw, 5/16-18 X 1 1/4.....ccocvvevveiernne. 1 103-2510 Blade, LOW Lift........cccoceeniiniiiiiccieee,
28@ | 103-4681 Bearing, PivOt .........cccveviiiiiiiiiiieee 2 4+ | 103-0301 Blade, Mulching.........ccooeiiiiiiiiiiieee 3
29% | 103-5693 Kit, Idler Arm (103-6528-01) 103-1580 Blade, Solid.........cocoooniiii 3
W/BEAINNGS ... 1 66 | 103-1081 ASM, SHUL LONG.....cvveeeeerereveieeeeenenennns 2

300 | 1-603044 Bushing, Idler PiVOt..........ccoccuiiiieeninnnes 1 67 | 103-3249 Jackshaft ASSY .....cccvveeeieiiiiiiiiiieeeeis 1
31 | 302-40 Zerk, 1/4-20 90°. .....eeveeeiiiiiiieeeee e 1 68+ | 103-2544 Asm, Jackshaft Housing W/Brgs............ 1

32@ | 3256-4 Washer, 3/8 Std Flat.... 69A | 103-3258 Complete Deck Assy . R A
W | 3256-4 Washer, 3/8 Std Flat............ccceeeeeiinnns 70H | 103-2916 Guard, TOP ..ooeeiiiiieee et 1
33 | 3296-39 Nut, 3/8-16 NYIOC......ceeerveriieiiiiieeriee 718 | 103-5677 SPACET ...t 1

34@ | 323-13 Screw, 3/8-16 X 2 3/4....ccceevviiiieieen 1 72H | 103-3506 Seal, Single Lip ...oovveeiieiiieiieeiecnee 1
35 | 1-633109 Idler Pulley 6.00 Dia Flat........................ 2 730 | 32120-10 Ring, Retaining.........cccoovveeiiiiiiiiiieeee 2
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock ....................... 1 748 | 103-3504 Bearing, Spherical..........cccccooviiiiiiiennn. 2
37 | 1-633456 Bushing, Idler..........ocoeeriiiiieiiiiiecnes 2 750 | 106-7159 O-TING 1ttt 2
38 | 323-8 Screw, 3/8-16 X L 1/2....ccccevvviiiieiieeen, 18

Exmark red touch up spray paint - P/N 1-850337.

4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.

* Kit 103-3168 includes antiscalp roller, bushing, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

*xHO X )

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 18.
Complete cutter housing assembly also includes items #63 & #21.
This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher.
103-5693 kit includes components shown for S/N 465,000 and higher and services all serial numbers.




60" DECK GROUP

Install open end
of seal outward

SN 465,000
& higher

58 Small sheave mustbe
= positioned above large
/) sheave as shown.

SN 464,999
& lower

5671 Torque to

75-80 ftdbs

Torque to
140-145 ft-bs

N Torque to
21 115120 ft-bs



72" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-643052 Belt, Blade Drive 72"..........ccccevvviiieennenns 1 39 | 1-303537 Stud, Belt Shield.............cocoveviiiicrnine 2
2 | 1-323385 Knob, Belt Shield...........cccocoveviviiieennes 6 40 | 103-1591 Asm, Deck (103-3032-01) W/Decals...... 1
3 | 1-643076-01 Shield, Belt 72" RH (Shown) .................. 1 41 | 3217-46 Nut, HH 3/4-16 Heavy ..........cccoceeeveenee. 3

1-643075-01 Shield, Belt 72" LH.........cccocvveiieiiienens 1 42 | 103-0865 Washer, Spring Disk 5/8..........c.cccceeueen. 3
4 | 3234-11 Bolt, 3/8-16 x 1 Whizlock ... 43 | 103-2982 Key, 1/4x3/16x3/4... .3
5 | 3256-24 Washer, 3/8 SAE ........cccciviiiiiiiien 3 444 | 103-3046 Sheave, Double............cccccviiiiiiiiiinnne 1
6 | 1-633109 Idler Pulley 6.00 Dia Flat.............ccccoe... 2 454 | 1-643393 Jackshaft........cocovieiiiniieniecee 1
7 | 103-3330 Spring, EXteNSsion .........ccccceeeviiiiiineeeenn. 1 46 | 103-2535 Spacer, Guard Bottom............ccccvveeeeen. 4
8 | 3290-357 Nut, 3/8-16 WhizIloCK...........cccuvveeeeernnnnns 8 47+ | 103-1330 Guard, Bearing TOp ......cccvvveeeeeeiiiiiieenn. 3
9 | 1-633456 Bushing, ldler.........cccoiiiiiiiie 2 48+ | 103-2547 Housing W/Bearings........ccccoeecuvveeeeeenne 3

10@ | 3256-4 Washer, 3/8 Std Flat.............ccocovveennen. 3 49 | 103-2531 Blade, Notched...........cccoeiiiiiiiiiiinens 3
W | 3256-4 Washer, 3/8 Std Flat..........cccccocvveennnen. 2 ¢ | 103-2521 Blade, Mulching.........ccooovieiiiiiiiiiiees 3
11 | 1-373034 Washer, PiVOt ..., 8 103-2511 Blade, Low Lift........ccccooviiiiiiiiiiiiiiees 3
12 | 3296-39 Nut, 3/8-16 NYIOC......ceeerveriiiiiiiiieriies 19 103-1581 Blade, Solid.......ccccooveviiiiiiiiecce 3

13@ | 103-4681 Bearing, PivOt .........cccvvviiiiiiiiiiee 2 50 | 103-0862 Screw, 5/8-18 X L Gr 8......ceeveeeeeiiiiieennn. 3
14 | 1-513208 Washer, Spring, Disk... 51 | 323-11 Screw, 3/8-16 x 2 1/4.... e 2

15@ | 1-603044 Bushing, Idler PiVOt..........ccocciiiieeninnes 52@ | 323-13 Screw, 3/8-16 X 2 3/4....ueveeeeeeiiiieee. 1
16 | 103-2802 Washer, Spring, Disk 3/4 ..........ccccceuue. 3 53 | 1-602913-01 Baffle Widmt, Discharge..........ccccceeeennnee 1
17 | 3219-6 Nut, 5/8-18 HEX ..cvvvvveeiiiiiiesiieeieeniee 3 54 | 322-2 Screw, 5/16-18 X 5/8........cccccvvvvivcnnianne 5

18+ | 103-2544 Asm, Jackshaft Housing W/Brgs............ 1 55@ | 98-5961 Screw, 3/8-16 X 4 Gr8.........cceeevviiinnnnnnn. 6

194 | 103-2795 Sheave, Blade Drive...........cccoeeviieennn. 3 M | 98-5961 Screw, 3/8-16 X 4 Gr8.........cccocvvveevieenne 7
20 | 1-303334 Washer, 5/16 Spring, DisK ..................... 1 56 | 1-603602 Bushing, Roller..........ccoooiiiiiiiiiie 6
21 | 1-322110 Belt Guide Wldmt 57% | 1-603299 Roller, Anti-Scalp.... ... 6

22% | 103-5693 Kit, Idler Arm (103-6528-01) 58 | 322-5 Screw, 5/16-18 X 1 ..o 5

W/BEAINNGS ... 1 59 | 1-642071-01 Chute, Discharge 72".......c.c.ccccoceverurnnne. 1
23 | 32128-20 Nut, 5/16-18 WhizlocK...........cccceeveernene 8 60 | 3296-29 Nut, 5/16-18 NYIOC........ccvvvrvieiriiareene. 4
24 | 323-6 Screw, .3/8-16 X 1....cccvvvveerieiiienieeeee, 4 61 | 302-40 Zerk, 1/4-20 90°... w1
25 | 98-5975 Washer, 3/8 Spring, Disk ............c...o... 13 62 | 1-603805 Idler Pulley 5.06 O.D. V......cooocuvviveeennne 1
26 | 32128-37 Nut, 7/16-14 WhizlocK...........ccccevvvernene 16 63+ | 103-2785 SPINAIE ... 3
27 | 103-1898 Screw, 7/16-14 X 1-5/8......cccooiiiiviennnennn. 8 64% | 103-3206 Cutter Housing Complete ...................... 3
28 | 1-633447 ChaiN.....ooiiiiiiece e 4 65 | 103-1083 Asm, Strut 72" LONG......ccverveenienieeinens 2
29 | 3217-11 Nut, 5/8-11 HEX ..cvvvviieeiiiiiieiieeieeniee 2 66 | 103-3249 Jackshaft ASSY ......ccocvevvieniiiiiiciicnieenne 1
30 | 3253-8 Lockwasher, 5/8 Reg.Spring.................. 2 67A | 103-3259 Complete Deck ASM.......cccceeeveiiiiinnnnnn. 1
31 | 1-633029 Spherical Rod End. 68H | 103-3505 Seal, Double, Lip. .1
32 | 327-11 Screw, 5/8-11 X 5..eeeeviiiiiiieeeeeieeeeeee 69H | 103-2916 Guard, TOP ..ooeeiiiiieee et 1
33 | 103-1073-01  Strut WIdmt, DecK..........ccoververireennrnnnen. 2 70M | 103-5677 SPACET ...t 1
34 | 1-632199-01 Pin Wldmt, Deck Strut...........ccccceeeerrnnee 2 71M | 103-3506 Seal, Single Lip ....coevveriiiiiiiiiiiiiiieeen 1
35 | 302-19 Zerk, 1/4-28 Straight............ooeeeeriiinnnnnn. 4 728 | 32120-10 Ring, Retaining..........ccoovevieiiiiiiieieeee 2
36 | 323-8 Screw, 3/8-16 X L 1/2......uevveeeiiiiiieeaenn. 18 730 | 103-3504 Bearing, Spherical..........cccccooviiiiiiiennn. 2
37 | 1-323417 Washer, Rubber ...........cccoooiins 2 748 | 106-7159 O-MING et 2
38 | 3256-3 Washer 5/16 Std Flat............ccccoeceennene 4

Exmark red touch up spray paint - P/N 1-850337.

+
*
+

NOT use a copper or nickel based antisieze.

*xHO X )

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.
Kit 103-3168 includes antiscalp roller, bushing, & mounting hardware.
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and

bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO

Complete deck assembly excludes items #26, #27, #28, and #65 and includes mule drive belt from page 18.
Complete cutter housing assembly also includes items #42 & #50.
This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher.
103-5693 kit includes components shown for S/N 465,000 and higher and services all serial numbers.




72" DECK GROUP

SN 465,000
& higher

Install open end 55
of seal outward \ 69
7
73 2 | 7

74 66

44 Small sheave mustbe
positioned above large
sheave as shown.

SN 464,999
& lower

17—

! Torque to
75-80 ftbs

Torque to
140-145 fi-lbs

LN Torque to
50 115-120 ft-bs



FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-5473 Asm, Front Frame, 52”..........cccccoceveneene 1 32 | 3218-6 Jam Nut, 5/8-11 (52" & 60") ........cccvveenne 4
A | 103-5474 Asm, Front Frame, 60"............cccccceereene 1 3218-6 Jam Nut, 5/8-11 (72") ..ccvevviiieiiiineene 6
A | 103-5475 Asm, Front Frame, 72"........ccccccvvvevveennnns 1 33 | 103-3528 Asm, Floorpan (103-3241-01) W/Pads
2 | 302-19 Zerk, 1/4-28 Straight.........ccccoverivvrinnene 5 & DECAS......vr 1
3 | 106-6572 Pad, Antiskid...........ccccoviiiinniiiiiic, 2 34 | 1-543511 Seal, Grease .......cccovvvveeeiieeeiiiee e 2
4 | 1-633553 Pad, Anti SKid.........ccooeriiiiiiiiiics 2 35 | 103-1474-01 Caster WIdmt .........cccoevvvviieniiiiienienne 2
5 | 103-2084 Asm, Lever(103-2083-03)W/Grip............ 1 36 | 3296-51 Nut, 3/4-10 NyIOC......cocveveiiieciiieree 2
6 | 1-633295 Grip, Lift LeVer......ccoccvviiiiiecice 1 37 | 1-633508 Washer, Spring DisK..........ccccevviieennnen. 6
7 | 103-2064-03  Arm Widmt, Deck Lift...........cccccovernenn. 1 38 | 325-39 Screw, 1/2-13 X9 1/2....cccccvvvviiicine 2
8 | 1-633325 Spring, Compression 39 | 1-811010 PlUG. oo
9 | 3256-24 Washer, 3/8 SAE Flat 40 | 103-2768 Guard, Seal.........

10 | 3296-39 Nut, Nyloc 3/8-16........ccoovvvieiiiiieeine 41 | 3296-23 Nut, 1/2-13 Nyloc
11 | 32151-103 E-RiNG oo 5 42 | 3230-1 Bolt, Carriage 5/16-18 x 3/4................... 4
12 | 1-633068 Arm, Deck Lift........ccovvvereeiiiiiiiiee s 2 43 | 103-0063 Seal, Bearing.......ccccceevvivivieee e 4
13 | 1-633889-01 Plate, Deck Lift .......cccccovvveeriieeiiiieenne, 44 | 1-633585 Bearing Cone .........ccoceeviveeiniiiiciiieeees 4
14 | 1-632899-01 Plate Widmt, Deck Lift 45 | 32128-20 Nut, Whizlock 5/16-18 ... .4
15 | 1-633082 Bushing, Lift Lever 46 | 103-5156 AXle, Caster......ccoviviiiiiiieiee e 2
16 | 1-633080 Bushing, Lift Lever.........cccooeviiiiiennenns 1 47 | 103-1918 BUSHING ..o 2
17 | 323-13 Screw, 3/8-16 X2 3/4.....cccoeovvvicieenn, 1 48 | 323-29 Screw, 3/8-16 X L 3/8......cccoevvvviiernine 2
18 | 1-633097 Hitch Pin W/Lanyard............ccccccvveeevnnnns 1 49 | 32151-29 Ring, Retaining.........ccccvvveeeviiiiiieeeeeens 2
19 | 1-806005 Hairpin Cotter ........ccooovvvvviiiiiiieiee 1 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4............ 2
20 | 323-9 Screw, 3/8-16 X L 3/4.....cccccovvvviieren, 2 51 | 1-523009 Tire, 13x6.5-6 4 Ply (Pneumatic) ........... 2
21 | 98-5975 Washer, 3/8 Disc Spring ..........ccceeevveeen. 12 524 | 103-3051 Spacer, NUt ........ccoeeiiiiieiiieeiieceieeee
22 | 3290-357 Nut, Whizlock 3/8-16 .15 53 | 103-5188 Asm, Caster Wheel (Pneumatic)
23 | 323-6 Screw, 3/8-16 X L..ccccvvvvvreeeeeeeiiiieneeeenn 1 103-3799 Asm, Caster Wheel (Semi-Pneumatic) .. 2
24 | 323-7 Screw, 3/8-16X1 1/4.......ccoevveviieieennn, 12 54 | 3218-2 Jam Nut, 5/16-18........cccooevvviiieiiinnene 2
25 | 3256-29 Washer, 7/8 SAE Flat ...........cccocvenene 4 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH)................. 1
26 | 1-633096 Rod, Deck Lift.......cccoooveriiiiieiiiienes 2 56 | 103-2013-01 Weldmt, Front Lift W/Lever(RH).............
27 | 3217-11 Nut, 5/8-11 Regular (52" & 60”) ..8 57 | 1-523157 Washer, Spacer.........ccccoevvverineene.
3217-11 Nut, 5/8-11 Regular (72") ....ccccovvvvvernenne 6 58 | 1-634439 Asm, Deck Lift Spring(52” & 60”)
28 | 1-633441 Swivel, Deck Mount ...........ccccceevvveeennnne. 4 103-2047 Asm, Deck Lift Spring (72")........ccccceuuee. 2
29 | 3256-7 Washer, 5/8 Std Flat............cccovvveeeeiinns 4 59 | 103-3527 Asm, Floorpan (103-3242-01) W/Pads
30 | 1-633064 Spring, Deck Support (52" & 60")........... 2 & DECAIS....ceiiiiiiiiiiee e 1
1-643015 Spring, Deck Support (72") ......cocceveennee. 2 60 | 1-543509 Bearing Cone, Tapered Roller............... 4
31 | 103-4882 Cap, Grease .......ccovuveeenieeerieee e 2 61 | 1-543508 Bearing Cup, Tapered Roller................. 4

Exmark red touch up spray paint - P/N 1-850337.

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.

A Includes frame weldment plus items #31, #34, #39, #49, #55, #56, #57 and #61.




FRONT FRAME GROUP

52" & 60" Models

72" Models

-10-



MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-643255 Track, Seat (4" Adjustable) .................... 1 29 | 1-513658 BUMPET .o 2
2@ | 103-3524 SEAL....uititiiit 1 30 | 3256-23 Washer, 5/16 SAE Flat...........cccccveeeenne 10
3 | 1-543401 Spacer, Seat Track..........cccocveevvvieennne. 2 31 | 103-4434 GFIP ettt 1
4 | 322-3 Screw, 5/16-18 X 3/4.....cvvveeeeeiiiiiieeeenn, 6 32 | 323-6 Screw, 3/8-16 X 1 ..ovvveeviiiiieee e 2
5 | 103-3521 Cushion, Seat.........cccceevvviiiiiiciiiiee, 1 33 | 1-633964-03 Stop, Park Brake ..........cccccocvveeriiieeennen. 1
6 | 103-3520 Cushion, Backrest..........ccccceeevvivvvenenennn. 1 34 | 1-633872-03 Stop/Spacer (EFI ONly) ......cccccvvvvveennnnnn. 2
7 | 103-0292 Cushion, Armrest (RH)........ccccovcvvvvenenn. 1 35 | 103-0284 Tab, Armrest Adjustment.............ccc....... 2
8% | 103-0291 Cushion Armrest (LH) ......cooeevviivivneeenn. 1 36 | 322-7 Screw, 5/16-18 X 1 1/2.....cccevveeeeviirnnnn. 2
9 | 1-633859 Seat Frame.......ccccovveeiniieciieceeee 1 37 | 1-633349 Spring, COomMpression............ccocveeevveeenn. 2
10 | 3256-3 Washer, 5/16 Std Flat.........c.c.ccoevvennene 2 38 | 32124 Screw, 7/16-20 X 1.00........covvnniiiiins 2

3256-3 Washer, 5/16 Std Flat (EFI Only)........... 6 39 | 3296-38 Nut, Nyloc 7/16-20.........cccoceeveeeererennnn 2
11 1103-5245  Asm, Frame (103-5690-03) W/Decals.... 1 40+ | 103-4754  Seat Suspension Kit......................oooooo. 1
12 | 103-2743 Wheel/Tire Assy. (60" & 72").....cceeeevennes 2 103-4757 Kit, Rubber Stops ..........ccccevviiveiiiieenins 1
103-2744 Tire, 24x12-12 4 P|y (60"&72") ............... 2 103-4758 Kit, Adjustment Knob...........oooeeeee 1
1-633992 Wheel (60" & 72") .vvviieeeeeeiiiiiieee e e 2 41 | 107-0075 BUSHING ... 1
103-2769 Wheel/Tire AssY. (527) cvveeveviciviieeeeeiinns 2 42 | 107-0076 SPING. ettt 1
103-2771 Tire, 24x9.5-12 4 Ply (527) cvvvvveeeieivennn. 2 43 | 107-3058 Catch, Seat LatCh..........ccccvveeeeeeiiinnnnnnn. 1
1-653158 WheEel (527)..uuuieeeeeiiiiiieeeeeeeiiieeee e 2 44 | 3256-14 Washer, #10 STD Flat...........ccccvvveeeenne 8
13 | 103-5254 Asm, Console (103-3665-03) W/Decals. 1 45 | 32122-28 Screw, Truss HD #10-24 X 1.................. 4
14 | 103-4423 Asm, Seat Frame..........ccccoovvrvvereeinnnnns 1 46 | 1-803075 Screw, Truss HD #10-24 x 3/4............... 2
15 | 242-50 Nut, Wheel 1/2-20.......cccccceevvviineeeeeinns 8 47 | 3290-500 Screw, Pan Head #10-24 x 5/8.............. 2
16 | 1-633293 Rod, Seat Hold-Up........ccccevviiririiieenn, 1 48 | 103-3790 Latch, Cubby DOOF ......ccccceeeviiiiiiieeeens 1
17 | 322-5 Screw, 5/16-18 x 1.... 1 49 | 103-3666 Asm, Cubby......cccccoeviiiiiee e 1
3225 Screw, 5/16-18 x 1 (EFI Only)................ 5 50 | 323-7 Screw, Hex Cap 3/8 X1 1/4........cco....... 2
18 | 323-39 Screw, 3/8-16 X 5..vveevvviiiiieee e 2 51 | 107-3154 Nut, Push 3/8-16 ........cccccveeeviiiiiiieeeeens 4
19 | 3296-2 Nut, Nyloc #10-24........covvveiiiiiiiieeeeeins 8 52 | 98-5975 Washer, Spring Disk 3/8...........cccccevueee. 8
20 | 3296-29 Nut, NyloC 5/16-18........cceevvviiirriireeeiinns 5 53 | 323-8 Screw, 3/8-16 X L 1/2......cccvvvveeeeeirnnnnn. 4
21 | 3296-39 Nut, Nyloc 3/8-16......c.c.ccvveeeeiiiiiiieeeeeines 5 54 | 323-23 Screw, 3/8-16 X 4 1/2......cccvvveeeeeeirnnnnn. 2
22 | 3290-357 Nut, Whizlock 3/8-16...........ccccvvrveeernnnnns 8 55 | 325-13 Screw, 1/2-13 X 3 /4. 2
23 | 32128-20 Nut, Whizlock 5/16-18...........ccceveeenr... 8 56M | 103-4553 Asm, ROPS Fold Pin.........c.cccoovivinnnne 2
32128-20 Nut, Whizlock 5/16-18 (EFI Only)........... 12 57 | 107-3124 CliD et 2
24 | 323-20 Screw, 3/8-16 X 3-1/4......evveeeeiiiiineaenn, 1 58 | 106-0887 (1[0 o PSP 2
25 | 3256-24 Washer, 3/8 SAE Flat ..........cccccvvveeevnnnns 1 59 | 32128-23 Nut, Hex Flange Side Lock 1/2-13......... 2
26 | 103-4469 Kit, Seat Belt..........ccceevvveeiiiiiiiiice, 1 60 | 107-3155 Cotter, Hair Pin Double Loop ................ 2
27 | 107-3083 Latch, Seat .....ccccccevvviviieeeee e 1 61¢ | FRPSLZ Kit, ROPS LZ.....oovveiviiiiieee e 1
28 | 322-4 Screw, 5/16-18 X 7/8......cvvvveeeeiiiriiieeenn, 2
Exmark black touch up spray paint - gloss black.
*  Notillustrated.
+ Standard equipment for EFI models. Available optional equipment for other models. Includes items shown plus seat
switch actuator, item #32 on page 26.
B Includes ROPS fold pin plus hairpin, item #60.
¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly
item #26.
@® Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.

-11-




MAINFRAME GROUP

| —40

[ SUSPENSION STANDARD
FOR EFI ONLY.

TRACK ORIENTATION FOR
SEAT WITHOUT SUSPENSION

-12-



23 & 27 HP KOHLER AIR-COOLED FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line .......ccoccvviviiiiiiicc, 6 19 | 1-805005 Washer, Lock 5/16 ..........ccooveeiiiieennnn. 4
2+ | Kohler Part No. 2405002 Fuel Filter.................. 1 20 | 1-543526 Fuel Line .....ooeiiiiiiiiecee e 1
3 | 103-1193 Clip, Loom Half.......ccoooiiiiiiiiiiicc, 2 21 | 103-4091 Cable, Throttle/Choke...........c.ccceeevveenn. 2
4 | 1-303335 Plastic Tie (Large)......cccceveeevicvvvereeeesninnns 2 22 | 1-513592 Knob, Red (Throttle)........c.ccoeecvvveveeeenns 1
5 | 103-2107 Cap, Fuel TanK........ccccovvveeniieciiiice, 2 23 | 1-513593 Knob, Black (Choke)........cccccceevvvveeeenns 1
6@ | 103-2605 Fitting, Fuel Blkhd W/Screen 2 248 | 32122-30 Screw, Phillips Truss HD #10-24 x 1/2... 4

103-2784 O-RiNG.eviiiieeeiiiee e 2 25 | 1-303435 Washer, Spring Disk 1/4..........ccceeveee. 4
7 | 3256-23 Washer, 5/16 SAE .........cccocoveviveeenineen. 10 26 | 1-807513 Bolt, Carriage #10-24 X 1/2.........cccceene. 4
8 | 103-1419 Fuel Line......cooieiiiiiciiccee e 1 27 | 3296-2 Nut, Nyloc #10-24........cccovveiriieiiiiieens 6
9¢ | 1-633023 Stud, Fuel Tank .........ccoocvvviriieiiiiicee, 28 | 103-5252 Asm, Control Panel W/Decals

10% | 103-4924 Asm, Tank Fuel (LH) 29 | 1-643312 Clip, Loom ....

11% | 103-4925 Asm, Tank Fuel (RH) 30 | 99-7262 Gage, FUel .......oocovvviiiiiiiciece
12 | 1-633347 Valve, FUel ........coocoiiiiiiiic e 1 31 | 95-8972 GIOMMEL ...oeiiiiiiiiiiee e 1
13 | 103-4970 Fuel Line......cooviiiiiiciieeec e 1 32 | 321-6 Screw, 1/4-20 X 1 .ooooceeeeiiiieeiiee e 1
14 | 1-633349 Spring, Fuel Tank ..........ccccoiiiiiincenne, 6 33 | 32128-33 Nut, Whizlock 1/4-20 ........cccccoveviieeennns 1
15 | 321-3 Screw, 1/4-20 X 5/8.....ccccvviviieiiiiiie 1 34 | 1-513762 Clip, Loom (.50).....ccoiurieniiiiiniiieinieeene 1
16 | 322-3 Screw, 5/16-18 X 3/4.....ccovvvieeiiiiienn, 4 35 | 1-807533 Bolt, Carriage #10-24 X 5/8..........ccccn.. 1
17 | 3296-47 Nut, Thin Nyloc 5/16-18...........c.cceeennee. 6 36 | 3256-14 Washer, #10 Std...........ccccvvvieeiniiiennnen. 2
18 | 1-805004 Washer, Lock 1/4........cccovviiiiiiiiiien, 1 37 | 1-803075 Screw, Truss HD #10-24 x 3/4............... 1

+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 15 Micron or smaller).

@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.

€ Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fitting & studs. LH tank also includes fuel gauge.

B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-13-




4
(&

wE

w28 HP KOHLER EFI FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1x | 103-4928 Asm, Tank EFI Fuel (RH)............cccoee. 1 103-2784 O-RiNG..eviiiiiiieeiiiiee e 2
2% | 103-4927 Asm, Tank EFI Fuel (LH) .........cccceeiine 1 27 | 1-805004 Washer, Lock 1/4 .......ccceveiiiiiiieeeeee 1
3 103-2491 Fuel Line........oooviiiiiiiiieeeeee e 1 28 | 3256-23 Washer, Flat SAE 5/16..........ccccvveeeeenne 10
AA | 1-643277 Clamp, Fuel Line 5/16............cccuvveeeeenn. 8 29 | 1-805005 Washer, Lock 5/16 HVY .........ccccveeeeennnee 4
5 1-543526 Fuel, LINe........ooviiiiiiiiiiieeeiieee e 1 30 | 322-3 Screw, 5/16-18 X 3/4....ccccveeeeeeeiiiiieennn. 4
6 | 1-603727 Clip, LOOM . 2 31 | 103-2107 Cap, Fuel TanK.......ccccoviiieiiiiniiiieeen. 2
7 32128-33 Nut, Whizlock 1/4-20...........ccccveieennnnnns 4 324 | 1-633023 Stud, Fuel TanK.......cccooeeeeeeeinniiieeen. 6
8 | 321-3 Screw, Cap 1/4 —20 x 5/8... 33 | 1-633349 Spring, Fuel Tank............ ... 6
9 1-643241 Clip, LOOM . 34 | 3296-47 Nut, Thin Nyloc 5/16-18..........ccccccceeennnee 6
10+ | Kohler Part No. 24 050 03 Fuel Filter (Large).... 1 35 | 1-643234 Valve, Fuel Dual Flow.............ccccceeeenne 1
114 | Kohler Part No. 393 20 Fuel Pump ................... 1 36 | 1-303287 Plastic Tie (Small) .......ccoeeveeiiiiiiiiieenne 1
12 | 3290-500 Screw, Machine #10-24x5/8................... 7 37 | 1-643239 Fuel Line ... 1
13 | 3296-2 Nut, NyloC #10-24........ooeeeiiiiiiiieeeeie 11 38 | 321-6 Screw, 1/4-20 X 1 .ooeveeiiiiiiiieeeeeeiieeeen 2
14 | 103-2490 Fuel Line........cooviiiiiiiiiieeieee e 1 39 | 103-4972 Fuel Line ... 1
15+ | Kohler Part No. 24 403 17 Fuel Regulator......... 1 40 | 103-4091 Cable, Throttle R A
16A | 1-643293 Clamp, Fuel Line 1/4........cccccovivinnnnennn. 12 41 | 1-513592 Knob, Red (Throttle)...........ccoccvveeeeennne 1
17 | 1-643312 Clip, LOOM . 3 420 | 32122-30 Screw, Phillips Truss HD #10-24 x 1/2... 4
18 | 103-4971 Fuel Line........cooviiiiiiiiiieeieee e 1 43 | 1-303435 Washer, Spring Disk 1/4.............cccce.... 4
19 | 103-2595 Connector, 1/4x 5/16 ... 44 | 1-807513 Bolt, Carriage #10-24 x 1/2.... .4
20@ | 103-2615 Fitting, Fuel Blkhd W/O Screen 45 | 103-5252 Asm, Control Panel W/Decals................ 1
103-2784 O-RiNG ..eiiiiiiiiiiiiee e 2 46 | 3256-14 Washer, Washer, #10 Std...................... 2
21 | 1-303022 Fuel Line........cooviiiiiiiiiieeieee e 1 47 | 99-7262 Gage, Fuel .......ccuveviiiiiie, 1
22 | 1-807533 Bolt, Carriage #10-24 X 5/8..........cccevueee 1 48 | 95-8972 GrOMMEL ..cceiiiiiiiiiiiee e 1
23 | 103-0216 Fuel Line........cooviiiiiiiiiieeieee e 1 49 | 1-513762 Clip, LOOM ..o 1
24 | 103-1419 Fuel Line........cooviiiiiiiiiieeieee e 1 50 | 1-803075 Screw, Truss HD #10-24 x 3/4............... 1
25 | 103-1193 Clip, Loom Half ... 3 51 | 1-303335 Plastic Tie... .1
26@ | 103-2605 Fitting, Fuel Blkhd W/Screen.................. 2 52 | 103-5863 Fuel Line ... 1
+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
€ Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fittings & studs. LH tank also includes fuel gauge.
A Clamps require special pliers Part No. 1-643394 (Oetiker Part No. 14100118 or Kohler Part No. 2445505) for
installation.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-14-




PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING ... 2 16 | 3257-42 Key, Woodruff 5/16 X L.......cccccvvveeeeenne 2
2 | 1-633454 Spring, Brake ROd ........cc.ceeeeiiiiiiiiieeenn. 2 17 | 1-633268 Grip, Brake Lever ..........ccoveeeeiiniiiinennn. 1
3 | 1-633477 Rod, Brake 18 | 3234 Screw, 3/8-16 x 3/4.... 4
4 | 1-634500 Lever (1-632489-03)W/GFip ......cccverunene 1 19 | 103-2399 Pin, Clevis Spring 3/8 ........cccoevvveineennn. 3
5 | 1-632217-03 Shaft, Brake........cccocoveriviiiviniiciiciieee 1 20 | 325-17 Screw, 1/2-13 X 4 (52"&60")........ccocvene 8
6 | 103-0352-03 Bracket, Brake (52"&60") .........c.ccrcvenne. 2 325-20 Screw, 1/2-13 X 6 (727) c.ococvveveeeiecnneene

103-0354-03 Bracket, Brake (727) 21 | 1481 Zerk, 1/4-28 45° (52"&60")
7 | 1-523157 Washer, SPacer........ccccceeeviiiiiieeeeennns 302-19 Zerk, 1/4-28 Straight (72")
8 | 1-809036 Nut, Slotted 1.00-20.........cccovervrriveernenns 2 22 | 103-0131 Nut, Sg. Reg. 1/2-13 UNC-2B................ 8
9 | 103-0355 Band, Brake.........ccooverveiiiieniiiieenes 2 23 | 3219-3 NUt, 3/8-24 ... 8
10 | 1-633380 Spacer (Short)(52"&60") ........cccvererennee. 4 24 | 3290-357 Nut, Whizlock 3/8-16 .........cccoeevvvereennn. 4
* | 1-633060 Spacer (Short) (72")..cccceveeeeeeiiiiieeeeeene 4 25 | 3253-7 Washer, Lock 1/2 ......cccceeeeiiiiiiiieceene 8
11 | 1-633382 Spacer (Long)(527&60") .........cccvervrrnnee. 4 26 | 3256-4 Washer, 3/8 Std.........ccceoveriviiiiiiiecne 4
* | 1-633062 Spacer (Long)(72") 27 | 3272-10 Pin, Cotter 1/8 x 3/4...... e 2
12 | 1-633102 Bearing, Flange ..........ccccccoiiiiiiiiieiinns 28 | 1-806800 Pin, Cotter 9/64 X 1 1/2.......cccccuveeeeennnne 2
13 | 1-633131 YOKE .ottt 4 29 | 322-9 Screw, 5/16-18 X 1 3/4.....ccccvcvvvivcrniane 6
14 | 1-633144 Pin, Trunion ... 2 30 | 103-0384 SPACET ...t 6
15 | 103-0590 Hub & Drum W/Studs, Wheel................. 2 31 | 103-0374 Retainer, Brake Band ...............cccceeu. 2
* | 1-633926 Studs, Wheel ..., 8 32 | 1-808285 Pin, Clevis 3/8 X L 1/8....cccccecvvvrviereenne. 1

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.

-15-




PARK BRAKE GROUP

-16-



MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE oottt 2 20 | 322-6 Screw, 5/16-18 X 1 1/4.....cccevcvevvennnns 4
2 | 98-5975 Washer, Disc Spring 3/8..........cccccevvnen. 4 21 | 3234 Screw, 3/8-16 X 3/4......cccovvviiiiiiiiiieenne 8
3 | 103-4079 (D 1301 o] SR 2 22 | 323-7 Screw, 3/8-16 X L ..ovevevieviieiieeee e 4
4 | 1-543017 Ball Joint (RH) ...ooveeiieeiieeiecie e 2 23 | 3239 Screw, 3/8-16 X L 3/4.....ccocveveeeienane 6
5 | 1-603735 Bushing, Nylon (Reverse Ind) ................ 2 24+ | 1-803022 Set Screw, 5/16 X 5/8 .....c.cvvvveeeeiiiiiienn. 2
6 | 1-603737 Bolt, (Neutral Return)..........ccceceeevvernenne 2 25 | 3296-39 Nut, Nyloc 3/8-16........cceevereeeeriraieenne. 6
7 | 1-603807 Spring, (Neutral Return)...........cccceceeenee. 2 26 | 3219-2 NUt, 5/16-24 ..o 8
8 | 1-403180 Screw, 5/16-18x1 3/8 Sp.... 4 27 | 1-804524 Nut, 5/16-24 (LH).. .. 3
9 | 32128-20 Nut, Whizlock 5/16-18..........cccccceevurnnee. 12 28 | 3220-2 Nut, Jam 5/16-24.......ccceevveveieeireeeenne. 2

10% | 103-3457 Handle (103-3326-03) W/Grip (LH)........ 1 29 | 3256-2 Washer, /4 ......ccoovvioeeiieiieeie e 2
11 | 103-3458 Handle (103-3327-03) W/Grip (RH) ...... 1 30 | 3256-3 Washer, 5/16 Std........ccccccevvveneenieernnnns 4
12 | 1-632208 Arm, Pump Control .........cccceeveveieernnnne 31 | 3290-357 Nut, Whizlock 3/8-16
13 | 103-4781 Bracket, Motion Control (LH).......... 32 | 3272-5 Pin, Cotter 3/32 x 1/2
14 | 103-4782 Bracket, Motion Control (RH) 33 | 1-808280 Pin, Clevis 5/16 X 1.....ccccccveeviiiviieneennns

15 | 103-3064 Link, Tracking Rod..........ccccoovverierinnne 2 34 | 3296-29 Nut, Nyloc 5/16-18........ccccvveveerireeeennne. 4

16 | 1-633102 Bearing, Flanged .........cccccceevviivienenenn, 4 35 | 1-323245 Spring, COomMpression............ccocvveevveeenn. 2

17 | 1-633152 Ball Joint (LH) ..cveeiieeiieeiee e 2 36 | 103-3060 Knob, Tracking ........cccccveveeeieenieeneenne. 1

18 | 103-0407 Arm, Control Shaft..........ccccccvvveeeniinns 2 37 | 103-4330 Asm, Tracking Rod........ccccccovvvvvvveeeenns 1

19 | 103-3456 Grip, Motion Control Handle.................. 2 38 | 103-4332 Asm, Tracking ROd..........ccoovevininiennnnn. 1

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-17-



Install open end

SN 465,000
& higher

ENGINE DECK GROUP

SN 464,999
& lower

of seal outward

13

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring DisC 3/8.........cccccoeevene 1 14% | 103-5695 Kit, Idler Arm (103-4593-03)
2 | 302-40 Zerk, 1/4-20 (90°).......cccvmmirieirenns 1 W/BEAMNGS......ocvevi 1
3@ | 1-513034 Bearing........cccovvviiiiiici 2 15 | 323-11 Screw, 3/8-16 X 2 1/4.......ccovvveiiercnne. 2
4 | 1-603401 Spacer, SPriNg.......cccoevvveeeereeniieneeene 1 16 | 323-9 Screw, 3/8-16 X L 3/4.....cccvvvvviiiiiiinanne 1
5@ | 3256-4 Washer, 3/8 Std.... .3 17 | 323-13 Screw, 3/8-16 x2 3/4 ........ w1
B | 3256-4 Washer, 3/8 Std........cccocvvviiiiiiicie 2 18 | 1-800805 Screw, 3/8-16 X 31/2Gr8......c.ccceevneene 1
6 | 103-2627 Bushing, Idler............ccoccoovviiiiiiiiinis 1 19 | 3296-39 Nut, NYlOC 3/8......oieiriieiiiiieciee 1
7@ | 1-603384 Bushing, Idler Pivot.............ccoceviiiiiinnns 1 20 | 3256-24 Washer, 3/8 SAE........ccceovvvieiirieinnn 3
8 | 1-603402 Spring, Mule Idler ..........cccoovviviiennnnen. 1 218 | 103-2916 GUArd, TOP .evveeeiree e 2
9 | 1-603496 Bushing, ldler..........ccccovviiiiiiiiii, 1 22H | 103-3506 Seal, Single Lip ....oooovieieiiiieeiiieceieeee 2
10 | 1-603805 Pulley, Idler.........cooiiiiiiic 1 23H | 32120-10 Ring, Retaining.........ccccevveeeviiiiiieneeeens 2
11 | 3290-357 Nut, Whizlock 3/8-16..........cccccovvvviennene 6 24M | 103-3504 Bearing, Spherical .2
12 | 1-633166 Pulley, Idler.........ccoviiiiiiiiiiiiis 250 | 106-7159 O-TING vt 2
13 | 103-4014 Belt, Mule Drive 26M | 103-5677 SPACET.....eeiiiiieeiiee e 1

Exmark black touch up spray paint - gloss black.
® This component is required for units with 464,999 and lower.

B This component is required for units with 465,000 and higher.
103-5695 kit includes components shown for S/N 465,000 and higher and services all serial numbers.

x

-18-




ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-643315 Baffle, Engine Cooler 27 | 3296-42 Nut, NyloC 1/4-20.......cccvvveeeiiiiiiieneeeene 6
(27HP& 28HP EFI) ..o 1 28 | 1-643264-03 Bracket, Guard TOP ........cccevvrvrveverernnnnn. 2
2 | 1-303335 Plastic Tie (23HP & 27HP).........cccccveueee 2 29 | 3256-2 Washer, 1/4 Std........cccoovevvniencnienenene
1-303335 Plastic Tie (28HP EFI) .1 30 | 3256-3 Washer, 5/16 Std..
3 | 1-523420 Bumper, Rubber ..........cccooeevviiiiiciiens 2 31 | 32128-20 Nut, Whizlock 5/16-18
4 | 322-6 Screw, 5/16 X L 1/4 .oeeveiieicniciee 1 32 | 3290-357 Nut, Whzlock 3/8-16 (23HP & 27HP)..... 14
5 | 1-633630 GrOMMEL ... 2 3290-357 Nut, Whzlock 3/8-16 (28HP EFI)............ 15
6 | 1-603610 Washer, Spring DiSC..........cccevivveenineen. 2 33 | 32128-33 Nut, Whizlock 1/4-20
7 | 1-633615-03 Guard, Rear Engine 1 34 | 1-633396 Clip, LOOM .56 .....ooviiiiiieiiiieeiiiec e
8 | 1-633543-03 Strap, CIUtCh......ccccverieiiiiccrec, 1 35 | 1-809076 Screw, M6-1.0 x 45mm (23HP & 27HP) 2
9@ | 103-3245 Clutch Kit (23HP) .coeeeeiiieeeee e 1 1-809108 Screw, Self Tapping 5/16-18x1.75
® | 103-3246 Clutch Kit (27HP) ...o.ovoveeeeeeeeeeeeen 1 (2BHP EFI) oo 2
@® | 103-5835 Clutch Kit (28HP EFI) ..cvovvvevirieiiiienee, 1 36 | 1-323235 Washer, Disc Spring (23HP & 27HP)..... 2
103-3012 Kit, Brake Pole Module ..............cccccounee. 1 37 | 1-323236 SPACET....eeeiiiiieiitie e 2
10 | 1-633453 Spacer (23HP) ...ooovveiiiiiieieiee 1 38 | 1-633545 Spacer, GIommet.........ccccvvveeeeiiniineeenen. 2
1-633179 Spacer (27HP & 28HP EFI) ........cccc...... 1 39 | 1-633988 Spacer, Clutch Anchor..........c.cccccovieee. 1
11 | 103-3340 Asm, Shield W/Decals ...........ccccceeeernnn. 1 A0M | 103-3247 Kit, Clutch Jumper Harness
12 | 103-1308 Shield, ENGINE .........ccoveveeerererererererrennn 1 (23HP & 27HP).....oiiiiiiiiiine 1
13 | 323-23 Screw, 3/8-16 X 4 1/2......ccvvvcvirieirinenne, 2 % | 103-5850 Kit, Clutch Jumper Harness (28HP EFI). 1
14 | 1-634796 Shield (LH) — Subassy ...........cceeurrenne. 1 41 | 3256-63 Washer, 3/16 Std........c.ccccvvvenirieernennen. 6
15 | 1-633301 Shield, Heat..........c.ccooecvviveeeeciiiiieeeen 2 424 | 103-1996 Valve, Oil Drain Long..........ccccvvveeeerinnnns
16 | 3214 Screw, 1/4-20x 3/4.... .1 43% | 103-2459 Muffler, Kit (28HP EFI)
17 | 1-643313-03 Shield, MUuffler.........c.ccoceriiviniiiciiins 1 44 | 9266934 Screw, 5/16-18x.5 (28HP EFI)
18 | 1-644316 Shield (RH) — Subassy...........ccceeurnuenne. 1 45 | 324-2 Screw, 7/16-14x.75 G5 (28HP EFI) ....... 2
19 | 1-523285 Clip, Shield .........cccccvvveviniiirice, 2 46 | 3253-6 Washer, Lock 7/16 (28HP EFI).............. 2
20 | 103-3535 Kit, Cable Heat Shield.............c..cccoeveunnne 1 47 | 33014-00 Nut, Hex M8 1.25 (28HP EFl)................ 4
21 | 322-19 Screw, 5/16-18 x 4.... .1 48 | 1-805005 Washer, Lock 5/16 Hvy (28HP EFl)....... 4
22 | 3214 Screw, 1/4-20 X 3/4....ccoccvviiiiiiiiice, 10 49 | 98-5975 Washer, Spring Disc 3/8...........ccccevnnee. 6
23 | 1-613235 WaAShEr ... 4 50 | 1-653291 GASKEL. ... 2
24 | 323-6 Screw, 3/8-16 x 1 (23HP & 27HP).......... 6 51 | 103-1513 Arrester, Spark (1.25) (28HP EFI) ......... 1
323-6 Screw, 3/8-16 x 1 (28HP EFI)................ 7 52 | 103-1514 Clamp, Muffler (1.38) (28HP EFI)........... 1
25A | 3212-10 Screw, 7/16-20 X 2 1/2....cccoccvrveerannne, 1 53 | 323-9 Screw, 3/8-16 X 1 3/4...cccoovieeiiiecnne 4
26 | 1-803035 Rivet, 3/16 X L/4......ccoveoirieeiiiccriees 11

Exmark black touch up spray paint - gloss black.
Use a Teflon Pipe Sealant or equivalent on threads.

Includes clutch and jumper harness kit item #40.
Includes jumper harness, clip and 2 plastic ties item #2.
Includes jumper harness and clips.

HO X))+

g

o
*

Kohler Replacement Parts List
(Refer to Engine Owner’'s Manual)

Description Kohler Part
Engine QOil Filter............... ..5205002
Engine Air Filter.......................... 2508301
Safety Filter........cccccceeeeiiiinne. 2508304

-19-

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
The muffler for 23HP & 27HP Kohler units comes with the engine.




18

ENGINE DECK GROUP (cont.)

ITEMS 50,51,52,& 20
INCLUDED WITH
MUFFLER KIT
(ITEM #43)

P

5§§\\§\(
o)

S

28HP EFl JUMPER
HARNESS ROUTING

-20-



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal................cccuue. 1 24 | 103-3735 Hose, Lower LH (52 & 60) ........cccceeeennnee 1
2 | 103-1948 Cap, Hydraulic Reservoir....................... 1 103-1863 Hose, LOWEr (72)...ccccccvivieeeeeiiciiiiieeeeeenes 2
3 | 103-1949 Gasket, Reservoir Cap..........ccccevvveennnne. 1 25 | 103-3736 Hose, Upper RH (52 & 60)..........ccceeenen 1
4 | 104-7836 Head, Filter........ccocovvveereieecie e, 1 26 | 103-3737 Hose, Lower RH (52 & 60)...........ccoc...... 1
5 | 1-513211 Element, Hydraulic Oil Filter................... 1 27 | 1-633568 Sheave, PUMp.......ccoociieiiiiicee 2
A | 1-523541 Element, Hydraulic Filter (Winter) .......... 1 28+ | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8............... 2
6 | 103-1988 Clamp, Hose (11/16)......cccevvvvireennrannen. 4 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1.......... 2
7 | 103-1716 Clamp, Hose (17/32).....ccccveieeiiienneaneen. 3 30+ | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x 3/4....... 2
8 | 103-1826 Asm, Hose Hydraulic ............ccccceeeeeinnns 1 31 | 1-807272 Key,5mm x 5mm x 25mm........ccccceeennee 2
9 | 103-1827 Asm, Hose Hydraulic ............ccccceeeeeinnns 1 32 | 1-603991 Adapter, Straight (52 & 60) ...........cc....... 4
10 | 103-1808 Hose, Hydraulic..........ccccceeeviviiiineeees 1 1-603919 B0OSS O-RiNG...cvvirieeeiiiiiieee e eciiiieee e 1
11 | 103-1806 Asm, Case Drain HoSe ..........coccvveennnnen. 1 1-603992 Flare O-RiNg........ocovvveiiiiieiiiieeiiieeeee 1
12 | 103-1807 EIDOW,45° ... 1 1-633786 Elbow,90° LonNg (72) ....veeveeeeeeiieeeeeene 4
1-603921 BOSS O-RiNG ..evvvveeiiiiiiieee e ciiieeee e 1 1-603919 B0OSS O-RiNG...cvvviieeeiiiiiiiee e eiiiiieeee e 1
13 | 103-1828 Adapter, RUN Te€€ .....cccvvvvriiiiiiieeeien 1 1-603992 Flare O-RiNg........ocovvveiiiiiieiiiieeiiieeeee 1
1-603921 BOSS O-RiNG ..evvvveeiiiiiiieee e ciiieeee e 1 33 | 1-633167 Pulley, Idler W/BuUshing ...........cccccueeennne 1
14 | 103-1801 Adapter, Straight............cccooveviiiiiennns 1 34% | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 BOSS O-RING .....ovoveeeeeeeeeeeeeeeee, 1 W/Bearings............oococvniinn
15 | 103-1912 Adapter, Straight...........cccoevveriiieeninen. 1 35 | 323-9 Screw, HH 3/8-16 x 1 3/4. .
1-603921 BOSS O-RiNG ..evvvveeiiiiiiieee e ciiieeee e 1 36 | 3256-3 Washer, Flat Std 5/16............ccccvveeeenne 1
16 | 103-1799 EIDOW,90° .....iiiiieiie e 2 37 | 3290-357 Nut, Whizlock 3/8-16
1-603921 B0SS O-RiNG .....ovvveiiiieiieiiecec e 1 38@ | 1-603384 Bushing, Idler Pivot.....
17 | 321-3 Screw,1/4-20 X 5/8....ccevevveiieiieneeenn 2 39 | 32128-33 Nut, Whizlock 1/4-20
18 | 1-805004 Lockwasher, 1/4 .......ccccceeeiiiiiiiieee e, 2 40 | 1-633567 Sheave, Engine........cccccevvviiiniieiinineene 1
19 | 103-1802 EIDOW, 90° ....coiiieiieeee e 2 41 | 1-633569 Belt, Pump Drive .
1-603921 BOSS O-RiNG ..evvvveeiiiiiiieee e ciiieeee e 1 42 | 323-8 Screw,3/8-16 x 1 1/2
20 | 103-2675 Pump, Hydraulic .........ccccevniiiiiiicne, 2 43 | 1-800805 Screw,3/8-16 x 31/2 Gr8.......cccccvernennne 1
103-2664 Kit, Input Shaft 10A........ccceocvevieeeieerenns 1 44 | 323-7 Screw,3/8-16 x 1 .4
94-6922 Kit, Thrust Bearing 10A.........ccccccveeerennnee 1 45@ | 3256-4 Washer, 3/8 Std.........ccccceveeeviiiiiiieeeeene 1
103-2666 Kit, Cylinder Block 10A .........cccceveernenne 1 46 | 13-2840 Key, 1/4 X U4 XL 1A e 1
105-6185 Plate, ValVe .......cccccevveeiieiieie e 1 47 | 302-40 Zerk,90° 1/4-28 L1
105-6184 Kit, Overhaul Seal............ccccovvrinieennnn. 1 48@ | 1-513034 Bearing, PIVOt.........cccocoveiiiiicie 2
103-2741 Kit, Shock Valve 10A/10L ...........cceenene 1 49 | 103-3330 Spring, EXtension ..........cccccoevviiiinnnne. 1
21 | 1-603990 Connector, Straight........cccccceevviiiieneeenn. 4 50 | 321-6 Screw, HH 1/4-20 x 1. .2
1-603920 O-RiNg (SAE #8)......eeveveieeiieeieesie e 1 51 | 3256-22 Washer, SAE 1/4.......cccoovvviveneeneennns 2
1-603992 O-Ring (37° Flare #8) .......ccceevvvvvveneeennn. 1 52H | 103-2916 GUArd, TOP .evveeeiree e 2
22 | 1-523328 Motor, Wheel Drive..........cccceeveriieennene 2 530 | 103-3506 Seal, Single Lip ... .2
103-2748 Kit, Drive LinK ........cooeiriieeniiiieiieeee 1 548 | 32120-10 Ring, Retaining...........cccovvvvviveiieiieeen. 2
1-000139 Kit, BEaring........cccocvvvverveiiieiei e 1 55H | 103-3504 Bearing, Spherical ...........cc..ccocovviiinnn. 2
1-000099 Kit, S€al....cciiiiiieiie e 1 56M | 106-7159
23 | 103-3733 Hose, Upper LH (52 & 60) .........ccceervenne 1 57 | 103-5677
103-3734 Hose, Upper (72) ......ccovvveeiiiieeiiieee 2

Exmark black touch up spray paint - gloss black.

XHO) +

Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
Use only for operation below 32°F (0°C).

This component is required for units with 464,999 and lower.
This component is required for units with 465,000 and higher.
103-5694 kit includes components shown for S/N 465,000 and higher and services all serial numbers.

-21-




HYDRAULIC GROUP

72" ONLY

32

SN 465,000
& higher

Install open end
of seal outward

-22-



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3794 Decal, Park Brake..........c.ccoceevvriiiennnnns 1 21A | 103-4930 Decal, ChoKe..........cccocveveiiiicicce 1
2 | 103-3979 Decal, Cutting Height............cccccceeernnnne 22 | 103-1077 Decal, Bolt Torque.........ccccoeeviiiieeeeennne 1
3 | 107-2112 Decal, Warning Slope 23+ | 103-3679 Decal, Console Throttle... .1

4@ | 1-633702 Decal, Check Service 24 | 98-5954 Decal, Missing COVer..........cccocuveeeeeenne 2
5 | 1-643222 Decal, Belt Routing ..........cococcuvveeeeeeinnnes 1 25 | 1-633313 Decal, Warning.........cccovveeeeeiniiiiieeeeenene 1
6 | 1-323540 Decal, Roller Mounting...........cccccceeeennee 1 26+ | 103-2750 Decal, Relay/Fuse..........cccccoviiinieennnne 1
7 | 1-633706 Decal, Deck Height.............ccociiiiiennnnns 1 27 | 107-2102 Decal, Rops Folding ..........ccoooiviieeeennne 1

8A | 103-1798 Decal, Throttle ...........oeeveeiiiiiiiieeeee 1 28 | 1-633922 Decal, Anti-Scalp.......cccovveeeiiiiiiiiieeeenne 1
9 | 103-1145 Decal, Ultracut 52..........cccooviiiiiiniieninnns 1 29 | 103-5881 Decal, Rotating Devices ..........c.ccccceennnee 1
10 | 1-513742 Decal, NO Step ...cooviviviiiieiiiiiiiieeee e 2 30 | 1-643401 Decal, Mercury SWitCh...........cccuveeeeene 1

11A | 103-0262 Decal, Fuel Valve .........cccccoiiiiiiiennnnns 1 31 | 1-633462 Decal, Important..........ccccceeevviiiiieeeennnne 1
12 | 1-513748 Decal, Guard ..........ccccovuveeiiiiiiniiiee, 1 32 | 103-1146 Decal, Ultracut 60.............cccocvvreriiieennns 1

13A | 103-3113 Decal, Lazer Model............cccevviiinnnn. 1 338 | 103-6319 Decal, Check Service...........coceeviuveennnnn 1
14 | 103-1147 Decal, Ultracut 72.........ccoooviiiiiiiieennnns 1 34 | 1-403005 Decal, Danger ........ .2
15 | 1-643339 Decal, Pump Belt Rtg ........cocvvviveeenies 1 35 | 103-2882 Decal, Exmark Logo ........ccccoviiuvieieeeanne 1
16 | 1-303508 Decal, Discharge Warning ..................... 1 36 | 1-523552 Decal, Hyd Tank/Hot Surface ................ 1
17 | 103-3270 Decal, 3750 RPM .......coeiiiiiiiiiiiieeeie 1 37 | 103-4973 Decal, Console TOP.....cccceveeiiiiiiiieeeenne 1

18+ | 103-5177 Decal, EFl......cccoeiiiiiiiiiciicic e 1 38+ | 103-0261 Decal, Fuel Valve ..........cccccoovvriiinnnnnne. 1

19A | 103-4474 Decal, Ignition/PTO.........ccooviiiiinieeninnns 1 103-5470 Decal Kit-Air-Cooled (Including EFI)

20+ | 103-5456 Decal, Ignition/PTO LZEFI ..........cccoueene 1

A Decal for all units except Kohler EFI.

+ Decals for Kohler EFI units only.

® This component is required for units with 464,999 and lower.
B This component is required for units with 465,000 and higher.

-23-




To evaid serous Injury or doath:

riees tained m awely e

i,

» D NOT operate uner e Inherceof
Seoholor .

« DU NOT bpmms whhaun i m
ity S s v

= Gheck o bincton of the overtor pressncs rtrols
TOP iy el sy Do WO daat o0 O
ayeren:

e

« Hoaringprtacion a recommends

DECAL GROUP

A\ DANGER

To vl morcun Inury or dosth:

/N WARNING

T rr——

® Pick Up abjoets Mal CoUKI bG ThAown bY e Blados.
IOIT mow when people end pets ara In the sres.

- Viove e verm ot 0 neusal ock paatian.
+ Ergage park baka.
- Swp angna.

[ A WARNING

. wet. 4 sl
o oo st dopen cancaes sing

- Wheels dropping aver edges can causa rollovars, which

may mwmlpmgms iﬂhlgv:.lbﬂh o \tvm'l!‘[’l.‘n’

. To avoid Igss of conirol and possibllty of rollover:
EolGremern s
Recice & and Ute extrame caicn oh sopes.
+Avoid sunden tums or repid apasd changsa.

. There Ia no rollover protectisn when ta roll ber is down.

- Awaya keep roll bar In the reised and losked poaion

enduisa seatbot.

proteciion insruclor g

L

CHECK/SERVICE REFERENCE AID
<o GREASE LUBE POINTS AT INTERVALS SHIWN,
(1) CHECK HYORAULIC FLUID AT INTERVAL SHIWN,
CUSE TNLY MIBIL 1 15W-50 SYNTHETIC MITOR OIL.)
CHECK TIRE PRESSIRE - 13 PST AT INTERVAL SHOWN
SEE OPERATIRS MANUAL FOR ADDITIINAL DETAILS

25 HILRS ==y (UNDER ENGINE DECK)

YEARLY W/ ZERK

YEARLY-==xy

El|
25 HOURS.

25 HILRS

(@) SEE ENGINE DPERATORS MANUAL FOR SERVICING ENGINE

25 HOwRs [3 5 3] 25 HIURS
25 HowRs (1
200 HILRS: 200 HILRS|
25 HOURS =), =325 HILRS
25 HILRS ==
25 HIURS ==y <25 HOLRS
il U 40 HOURS W/ ZERK
40 HILRS W/ ZERK VEARLY WA ZERR

- YEARLY

BELT ROUTING

§ FLATWASER
7 WHZLOGKNUT

33702

14

Ttw 720

NPORTANT. Befom starthy

engins, ceen gross fron

punp diva ball corpertrant.

Check wore often n dry
tions.

ADANGER

R AR B Tice

2/9
[ AWARNING

ROTATING MECH/N GAL DEVICES
CAN CALISE SERIOUSIN.URY!
« DONOT operets wihiout gurda i place
 Sop engnabefias cosning cover
i

S

&

isan

25

CONOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KITIN PLACE. DONOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

21

A CAUTION

utfom
« Replace

= Lonsa or Damagad Blade Bolt may alaw blads i came

forsign object
« Torqus Blade BOlt 15115120 FT-LBS( 56-163N m)
SEE OPE

nder deck atHIGH SPEED.
Blado Boltaftor skiking o

RATORSMANUAL  num

KILL RELAY
STARTER RELAY
FLEL PUMP RELAY

& WARNING

DISENGAGE BLADE GLUTGH, SHUT OFF

ENGINE AND REMOVE KEYBEFORE MAKING

'ADLISTMENTS, BERVIGING OR GLEANING DEGK
o

10 AMP FUSE 20 AWP FUSE
ENGINE

FUEL PUMP

30

~

VERLIRY SITH B2
SEE IFRATIR'S ML
FR DI HRITIDS

= GREASE LUBE FOINTS ATINTERVALS SHOWN.
(D) GHECKHYDRAULIGFLUID AT INTEI

CHECK/SERVICE REFERENCE AD

RVAL SHOWN.
[USE ONLY NCEIL 1 15W-50 EYNTHETIC MOTOR OIL.)

33

DANGER

[3] CHEGK TIRE PRESSURE INFNEUMATIC TIRES
13PS AT INTERVAL GHOWN.
=

YEARLY =3 (UNDER ENGINE DEGK)

AaHouRs

TORS MANLAL FOR ADDITIONAL DETALS

KEEP HANDS and FEET AWAY

o e Suitch,

« hvoid contack with ey,

& See oparater’s ronal fur
tisputal gice

¥ e 2| AWARNING | 5 2riems munmen i oo

B0 poet ey ¢ pout praper
Eottery contalns sulfuric acld, Wold contact Grdlalnh.. [ evert of th ockltht 11
and avoys e eyes, foce, i and VT vater and cal| & phyaiciin

el T ey Dt Fomes  Moradlobel, Koty cckat v aneh of chi cven

-24-

me—-gmT-

| ) —

28

ANT-ECALP ROLLER
ADJUSTMENT
FOR NORMAL OPERATING CONDITICNS, FLACE
ROLLERSINPOSITIONS SHOWN FOR 34" 19
GROUND CLEARMNCE.

CUTTINGHBIGHT
INGHES{m)

HYDRALIC LU OHLY
MOBIL 1 SAE 15W-60

SYNTHETIC ENGINE 08
FLLTOTOP OF BAFIE

(4 CAUTION )



23 & 27 HP KOHLER AIR-COOLED ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-633652-03 Hold Down, Battery..........ccccvveeeerinvnnnn. 1 21 | 1-303287 Plastic Tie (Small) ......ccccovveeviiiiiiereeeens 5
2 | 103-0293 Battery-12V .....ccoeveveeeiieeieeeee e 22 | 103-5218 Module, Seat Delay .........cccecvevvveneeenen. 1
3 | 1-543792 Wingnut, Nyloc 23 | 103-0206 Switch, Ignition W/ Keys .... L1
4 | 1-633307 Cable, Battery (-) 40" 24 | 1-513374 Meter, Engine Hours...........cccccvvvveeeenne 1
5 | 1-543391 Insulator, Battery ........cccccevvvevveeieernenns 1 25 | 103-5221 SWitch, PTO ..o 1
6 | 1-800282 Screw, 5/16-18 X 7...ceveveeerieeieeneeeneenn 1 26 | 1-633396 Clip, LOOM .69 .....eeiiiieiiiiiecie e 2
7 | 3256-2 Washer, 1/4 Flat .......cccccceeeeeiciiiieee e, 27A | 103-4733 Harness, Wiring.........ccovvveeeviiiiineneeeennns
8 | 3217-6 Nut, Hex 5/16-18 ..... 28 | 1-303335 Plastic Tie (Large) .........

9 | 1-523415 Spring, Seat Switch 29 | 1-523281 Cable, Battery (+) 30"

10 | 1-522424-03 WIidmt, Spring Mount ............ccccevvveennne. 1 30 | 1-543393 Insulator, Solenoid (+) ...c.oevviveeeiiiieennns 1

11 | 3214 Screw, 1/4-20 X 3/4...cccvvveveieeieseenen, 5 31 | 1-633651 Bolt, Battery Hold Down ...........c..ccve...... 2

12 | 32128-33 Nut, 1/4-20 WhizlocK..........cccevvveivernnne 6 32A | 1-633782 SWitch, Tilt..ooieeeeceeeeee e 1

13 | 103-2106 Key, EXmark LOgo .......cccevruvenerniieennnnns 1 33 | 3296-2 Nut, #10-24 Hex NylOC .......ccvevvvenennee. 6
1-603511 Key, IgNitioNn........ccccvvveeiieiiece e 1 34 | 1-643275 Relay, 12V.. ..o 2

14 | 1-513152 Switch, Seat N.C......oocovvvverieiieeneeen, 1 35 | 103-0498 Nut, Ignition

15 | 1-513180 Actuator, Seat Switch 1 36 | 3256-22 Washer, 1/4 SAE..

16 | 3290-500 Screw, #10-24 X 5/8......ccccevvveiieieanenn, 12 37 | 1-807513 Bolt, Carriage #10-24 x 1/2

17 | 1-633181 Plate, Tapped.......cccooceeriviiieiieaeenienns 4 38 | 3296-29 Nut, 5/16-18 NYIOC........eevvreeeriieieee. 1

18 | 1-816001 FUSE-20 AMP ..o 2 39 | 321-2 Screw, 1/4-20 X 1/2....ccccvviieieeiieneene 1

19 | 1-633111 Switch, Brake N.O./N.C. .........cccccveennn. 1 40 | 103-5652 Asm, Seat Switch Actuator .................... 1

20 | 1-513051 Switch, Drive Lever N.O

A Use dielectric grease on all wiring harness connectors.

-25-




28 HP KOHLER EFI ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-4732 Harness-Wiring........cccccvveeeevivneneee e 1 27 | 103-0293 Battery-12V ..........uvevvvevevvvireiinerenenenenenens 1
2 | 1-633307 Cable-Battery (=) c.veeevevcvrereeeeeiiiinineeeens 1 28 | 1-543391 Insulator, Battery ........ccccceveeveviiveeeeeeenns 1
3 | 1-523279 Cable- Battery () cooeevvvcvvveveeeeeiiiiieeeeenn 1 29 | 1-633652-03 Holdown, Battery........cccccoeevvvvveeeeeiinnnns 1
4 | 3296-2 Nut, Nyloc #10-24.......ccccvviveiieeeenenne 10 30 | 1-543792 Wingnut, NYlOC .....c.ooveveiiiiieieceeeee 2
5 | 1-803071 Screw, Machine #10-24 x 1/2................. 4 31 | 1-633651 Bolt, Battery Holddown ............ccccceeeennee 2
6 | 1-643275 Relay, 12V ... 2 32 | 103-4949 Asm, Seat Switch Actuator ................... 1
7 | 103-2549-03 Panel, Fuse & ECU Mount..................... 1 33 | 103-5221 SWitch, PTO ..o 1
8 | 32105-20 Screw, Mach #10-24 X 2......cccevveveeennen. 2 34 | 1-303287 Plastic Tie (Small) ......ccccoevevveriveneenen. 3
9 | 3214 Screw, 1/4-20 X 3/4...cccvevoeeieeeeieanen, 5 35 | 1-303335 Plastic Tie (Medium)........cccccceevrvvenneennnn. 3
10 | 32128-33 Nut, 1/4-20 WhizlocK..........cccoevvevvernnns 7 36 | 1-643115 Plastic Tie (Large) .......cceeeeeevverveeneeenne 2
11 | 3256-22 Washer, 1/4 SAE Flat ..........cccocevveennne 1 37 | 1-323229 Clip, LOOM 3/8..ceveeiieeiieeiese e 1
12 | 1-643312 Clip, LOOM 1.0 ecveviiieiieeiee e 38 | 1-816002 Fuse, 10 AMP.ccoereiierieeree e 1
13 | 321-6 Screw, 1/4-20x 1..... 39 | 1-543393 Insulator, Solenoid +... 1
14 | 1-643267 Indicator, Red Led 40A | 1-633782 SWitCh, Tilt..eeeieceeeee e 1
15 | 321-2 Screw, 1/4-20 X L/2...cccveveeeieeeeneanen, 1 41 | 3256-2 Washer, /4 Flat........cccooeviieneeiieennnn 2
16 | 3290-500 Screw, #10-24 X 5/8......cccceviviiieneannen, 10 42 | 103-0498 NUL, IgNItION ..o 1
17 | 1-633111 Switch, N.ON.C..oovveiiieeieeeeseee, 1 43 | 3256-14 Washer, #10.......cccoviieerieieese e 2
18 | 1-633181 Plate- Tapped 4 44 | 33114-016 Screw, M8-1.25 X 16mm... w1
19 | 1-513051 Switch, Drive Lever N.O.........ccccoevvrenen. 2 45 | 3256-23 Washer, 5/16 SAE.......cccccevoveneeiieeneens 1
20 | 103-0206 Switch-Ignition W/Keys ..........cccoevveennen. 1 46 | 1-513180 Actuator, Seat Switch............ccoccvvennnen. 1
21 | 103-2106 Key, EXmark LOgo .......cccvvrvenvenieeennnnns 1 47 | 1-800282 Screw, 5/16-18 X 7..cveveveieevieeeenieene 1
1-603511 Key, IgNnition.........cocoeiiiiieiie e 1 48+ | 103-4792 SPING. vttt 1
22 | 1-513374 Meter- Engine Hours............cccccoeveeenee. 1 49+ | 103-5225 WIidmt, Seat Spring Mount..................... 1
23 | 103-5218 Module, Seat Delay .........cccccevvvververnnnne 1 50 | 3217-6 Nut, Hex 5/16-18 .......cccevveveveerieeieenne. 1

24 | 1-513762 Clip, Loom .50 51 | 3296-29 Nut, 5/16-18 Nyloc
25 | 1-816001 Fuse-20 Amp..... 52 | 1-513152 Switch, Seat N.C. ....
26 | 1-633396 Clip, Loom .69 53 | 1-807513 Bolt, Carriage #10-24 x 1/2

A Use dielectric grease on all wiring harness connectors.
+ Components not serviced individually. Service by seat switch actuator assembly, part no. 103-4949

-26-




23 & 27 HP KOHLER AIR-COOLED ELECTRICAL DIAGRAM

039¥IN3
Dived HLIK N3dD

033vaN3
iV HLIA (HS07D

NOILISOd X307 TYeLnaN NI
Si3AIT T0AINDD HLIN 03507 3
SHILINS TOHINDT NOILOW HLDA

ON3 JIM W04 03M3IA SAOLIENNDD

IR e
T
Iivag 0dINDD TOdINDD
= ﬁmﬁw NOLIOW H  NOILOW HY
o3
% 3
T REzpE s B == 2B = £ Rom B oo = il
o oasAE 883 I T o o o o=
= i
7 J 7’ 380 0L JOND - U0 HOLINS
SOVIONIA 0L JNVD - NI HOLIAS
3IALS DVIB/NId
R o
SOLOINND B0 /30
INIONT " .
I8 0 30 EEETRLAIIN
El=]=] 0ld
_Hw%%
OINGTS 3T OV N D
CEIETINP . 1D
IO IRETEY
_ 18 0 0 diiH
dWY 02 =Y FE%
3814 m
o ﬁwgzé
IR0
dw 02 @ﬂmas -
S [ " S| s
E NOTLINOT
WITA
Y
[EfI )/ —
|
— T .:]
0 30010 3N00W
i JCAESRREN
O (0Ld) SHOLINS  INONT ITOOH  O8LNDD JT00
NN L L1118 1Y AYTH0 1¥3S AV A0 1SS
BIGINERE

135 NI d0L¥e3dd
HIIM 038070 SI HILIAS

3N
S+I1+8 Lavis '€
A+ X | v+1+8 NI 2
3NON 440 1
VDAVW, LINTAID NOILISOd
X NIWeAL
A TYNIW¥3L
¥ YNINGAL .
1]
8 WNIW3L / 2
S IYNIWIL

T "WNIWS3L

HILIAS DOld “INIDNI “¥3L30 oNOH A IYNIW3L

HILINS LTIL “AYE0 LY3S X IVNIWS3L

AVI3d LaVIS S IWNIW3L

HILIAS Old “3NIDNT 93130 oNoH 1 INIWd3L

Ad3Llva 8 YNIW3L

J0LYIMB3d 39VLI0A ¥ IYNIWS3L
SNOIL33NNDD TYNINGSL

HILIMS NOILINOI

-27-



28 HP KOHLER EFI ELECTRICAL DIAGRAM

03YIN3
Dived HLIM N3dD

NOILISOd 007 TVELMN NI

SHINTT TOAINDD HLIN 035070 Y

(03993
IivdE HLIA 03807

104INDT
NOTLOA Hd

=,

LIGHT GREEN

=

SIHILINS TOHINDD NOLIOW HIO08

AT UREY
11S AL3VS TIND]
HaE NOILOA H1
= =
o
|0 i
1 | 7 7 7 i
A8
N0 .-.-\%
© A8
AIS M3 o
JONV0
13701A
401303
INTONT JLIHV 018
AW IR NI ——
EER k]
QIONSTOS [ oremva—
AN Go— o
03
div 02 - M @HH
[15]

]

VIOLET

J

diid
a4

| So——BAK
+ o

(

BLACK
BLACK
GREY

0id)

HI1M1]
J[d13313

TAN

BROWN

SIHILINS
1111 8 v

BROWN
LIGHT BLLE

1NdNT 300N
AVHD Lv3S

Y35 NI a01ve3dD
HIIN 038070 ST HILIAS

LIGHT BLLE
BLACK

ON3 JoIM WOSH O3IN3IA SHOL33NNDD

310N
2 S+1+8 191S €
A+ X V+I+8 NS 2
INON 440 1
A3 01 FINVED - 100 HILIMS LDIVW, LINDAID NOILISOd
1370IA 0L 39NVS0 - NI HOLIMS
X IWNIWS3L
A TIYNIW3L
HOLINS
ﬁHHH 0ld
Y IVNIW3L
m EalC 8 WNINY3L
— JNVD
S TIYNIWS3L
NVL
HOLINS
AITBA NOILINII T WNINL
03
T e HOLIAS Old 'INIINT ‘¥313W aN0H A TUNIWaAL
— JONVD
HOLIAS 1711 ‘AY130 1v3S X TUNIWaAL
778 H¥v0 AVI3d LaVLS S IWNIWEL
AL - -
3N SOH FOLIAS O1d 'INIONT ‘3313 anOH T TYNIWSL
JINVA0
AALLYE 8 TNIWL
ﬁ 03sn LN ¥ TINIWAL
JITH DY —————(] 1917
. O dvIION SNOTLDINND] TYNIWAL
HILINS NOTLINOT

TAN
TAN

O=-k38

30010 300N

Av130 1v3s

0dINOD 3004
AVEO 1v3S

-28-




23 & 27 HP KOHLER AIR-COOLED ELECTRICAL LOGIC SCHEMATIC

(H9vIN3 Iive

(1D S3I0NYH)
NOLLISOd 007

HLIH NADHS TN NI ST
ﬁmw AT THIND HLIA INDHS
1dv1S
, PIVIA
08N TNINDD
oo NOLLON H1 NOLLOW Ho
e o (03LI3NNDD 1ON)
° o o INISSORD STHIA 7
r* 5 5 & 3
RREEH FEE R4 epn - =R 5 = o o5 Ezwzzemmgi
—— IO
F JET
%u o T HILINS
[ ENREE] 330 X0 0Ld
RS VBN B ey e N
ENRIEE] 1301A o |
13 = (NI HLLIHS ) CEVONSTO
TIY NN 3LIHA an 114 HLIN NADHS
3188344 110 e 0
BN NEIET
dMH
[DERIN JdTALS ¥ 18/ANRD D +
WIS .
. N
t— et —
M I 1
e 13v1S [ Nme | [0 |
ENJE! 0 ML 0 oA
diy 02 o T f o ' o X |
N0 . oI L
* — 0 o1 NOTLINOT
ENIE B — E | ! .. “ o m,
dayr 0 130IA w jﬁ ° oY
L _
1300
=5 7
(0ld) A3 nﬁ
= oL _ 8 WL
B J1810313 HILINS S+1+4 Lav1S €
ONMOE9 IAEN HLTIS A+ X]| viiea ez § TNIH3L
1 1L | , INON 0 L
SILYI4D HLIH NADHS
BT N A, LT NDTLISOd
HLIA NADHS FM00W

AVHEO LV3S

-29-



28 HP KOHLER EFI ELECTRICAL LOGIC SCHEMATIC

(3DVONT Diveld HLIM NMOHS

(1IN0 SITONYH) NOILISOd X307
VALMEN NI Se3A3T T0dINDD HIIA NMORS

S TYNIWS3L

AV INREL!
1218 AL3YS Iivaa (03LTWEI 10N
] I ] I ONINDD TOHINDD ONISSOD S3dIn
ro——o NOTLOW H1 NOTIOW Hd
- - Lot ol
? ° =
03LI3NNTD STIA
cr¥eed coEees A o . aw
]| g C 2 EE £ 3 z g o
ove W W 7 7 7 7 Q j Egu ,’M/7? HILIAS
0ld
ONMONO ,,::|+ o FED;\_‘M/“/?
e - N HOLTAS) CEDONASID
a0 0l HIIN MADES
ALFHVS M3 WL
= | 1 e
I o
AV dd 8 3} IV e I%.a IZZW = Al
M4 dld 14 ey} " b o - S
ENOENBIE ATHNE Mok Bl S| NOILINGI
W1 dWid 131 DY/ NI — ‘maz%%] -. .. o1
—— 30N © i °|8
JYS3 10 T8 W j o L4 oy
IEX] ﬁ\ “““ \p
OIONTTOS
NI SDYIB/3N D 3718 o -
[ — 3w SOH A YNIWS3L
j +
- BN
=Y ﬁ
ENJE JLHAY T8 (03d)
div 02 . IHATT
, AN JILYIIONT
] ] 4 3
¥ 3 - . E = . 8935 22
-AJH9- nﬁ S+I+8 1av1lS g
_ A+ X | v+I+B NI 2
e (Dld uq HOLTHS ,
REIN HILMD 1Y3S HILINS 3ANON EE I
419 - &l LBIVN, LIMINID NOILISOd
L3d0 HLH WADHS T N
HLIH NDHS 300N

AY130 Lv3S

X TYNIWS3L

T TWNIWS3L

-30-




SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z° LAZER Z® HP
LAZER Z® XP LAZER Z® CT
TURF RANGER® VIKING HYDRO
TURF TRACER® TURF TRACER®HP
METRO® METRO® HP
ULTRA VAC"™ ULTRA VAC™ QDS
GRASS CATCHER MICRO-MULCH ™ ACCESSORY

SELF STEERING SULKY

©1997 - 2003 PART NO. 103-4693 REV. C
EXMARK MFG. CO. INC. (402) 223-6300
INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310
ALL RIGHTS RESERVED PRINTED IN U.S.A.




